
1944-3994/1944-3986 © 2019 Desalination Publications. All rights reserved.

Desalination and Water Treatment 
www.deswater.com

doi: 10.5004/dwt.2019.23370

* Corresponding author.

140 (2019) 143–154
February

Application of the model of sludge volume index forecasting to assess reliability 
and improvement of wastewater treatment plant operating conditions

Bartosz Szeląga,*, Krzysztof Barbusińskib, Jan Studzińskic

aKielce University of Technology, Tysiąclecia Państwa Polskiego 7 Av., 25-314 Kielce, Poland, Tel. +41 342 47 35; 
email: bszelag@tu.kielce.pl 
bSilesian University of Technology, Konarskiego 18 Street, 44-100 Gliwice, Poland, Tel. +32 237 11 94; 
email: krzysztof.barbusinski@polsl.pl 
cSystems Research Institute PAN, Newelska 6 Street, 00-001 Warszawa, Poland, Tel. +22 381 02 75; 
email: Jan.Studzinski@ibspan.waw.pl

Received 30 April 2018; Accepted 28 October 2018

a b s t r a c t
The article presents a mathematical model for the analysis of operational reliability of a wastewater 
treatment plant, in which sedimentation of activated sludge and removal of biogenic compounds 
were taken into account. The presented model allows for continuous control and monitoring of both 
processes, even in the case of measurement discontinuities. In the presented approach, the values of 
quality indicators can be determined using selected data mining methods on the basis of wastewater 
flow and temperature measurements. The paper proposes an innovative indicator that takes into 
account the interaction between the quantity, the quality of inflowing wastewater expressed by means 
of physicochemical parameters and the susceptibility of activated sludge for bulking. Based on the 
presented calculation algorithm, an exemplary concept of controlling the biological process (mixed 
liquor suspended solids, oxygen concentration and the amount of coagulant dosed) is presented, 
taking into account the variable conditions at the inflow to the bioreactor.

Keywords: Wastewater treatment plant; Sludge volume index; Reliability; Control; Neural network

1. Introduction

An effective method of municipal wastewater treatment 
in a wastewater treatment plant (WWTP) is a biological treat-
ment system using activated sludge. This is possible under 
diverse operating conditions of a biological reactor, which 
is influenced by the quantity and quality of wastewater, 
atmospheric conditions [1], the share of particular groups 
of microorganisms in the activated sludge and the design of 
the bioreactor [2]. Achieving the assumed level of pollution 
reduction, and thus maintaining adequate reliability of oper-
ation, is conditioned by a properly designed technological 
process, but also by proper operation of the plant. The opti-
mal reduction of pollutants in wastewater can be achieved by 
using mathematical models [3] and controlling the selection 

of settings in the bioreactor [4] or secondary settling tank [5]. 
The required purification effects and proper course of pro-
cesses occurring in the bioreactor can be achieved by con-
trolling the composition of the population of microorganisms 
in the activated sludge [6]. In practice, in order to maintain 
the reliability of WWTP performance at the required level, 
it is necessary to evaluate and analyze at the same time the 
processes taking place in technological facilities, character-
ized by values of biochemical oxygen demand (BOD5), chem-
ical oxygen demand (COD), total nitrogen (TN) and total 
phosphorus (TP), loading of activated sludge contaminants, 
oxygenation, etc. For this purpose, the so-called reliability 
coefficients are used in practice, which can be defined as 
the quotient of the measured value to its permissible value 



B. Szeląg et al. / Desalination and Water Treatment 140 (2019) 143–154144

[7]. The sludge volume index (SVI) is one of the indicators 
that have a significant impact on the efficiency of the plant’s 
operation (assessed on the basis of the quality of wastewater 
discharged from the WWTP, of the process of clarification 
in the secondary settling tank and the process of treatment 
of sediments). The increase in its value above 150 cm3/g is 
usually associated with an excessive increase in the amount 
of filamentous bacteria in the sludge, which leads to so-called 
sludge bulking. 

In order to improve the reliability of the wastewater 
treatment plant and to avoid problems with sedimentation of 
the activated sludge, the bioreactor performance parameters 
are adjusted by changing the oxygen concentration in 
nitrification chambers, internal and external recircula-
tion rate, mixed liquor suspended solids, activated sludge 
loading by contaminants, and in some cases the amount 
of dosed external carbon source or coagulants (iron or alu-
minum compounds). Setting values in many facilities are 
determined based on the quantity and quality of wastewa-
ter and weather conditions (rainfall depth, air temperature) 
based on the experience of the technologist. However, this 
approach is not always optimal and it is usually possible to 
reduce the cost of the wastewater treatment plant operation 
and to improve the quality of the receiving water. To achieve 
this goal, mathematical models are increasingly being used, 
but in order to develop them it is necessary to collect large 
amounts of measurement data. The co–called black box 
models are successfully used for the modelling of activated 
sludge settle – ability, in which, without knowing the physics 
of the investigated process, a model structure is generated, 
based on historical data at the so-called learning stage, which 
forms the basis for further simulations. The black box models 
include artificial neural networks (hierarchical and proba-
bilistic) [8,9], hybrid models (consisting of a combination 
of classification model and regression model) and models 
based on the theory of fuzzy logic of Flores-Alsina et al. [10]. 
An alternative approach to black box models are classifica-
tion models such as logistic regression [11–13], probit regres-
sion [14], Gompertz regression [15], etc. Their advantage 
with regard to regression models of black box type is the 
fact that they are transparent, the obtained coefficients have 
physical interpretation and there is no need to implement 
complex numerical algorithms and extend the existing con-
trol and monitoring system on the wastewater treatment 
plant in order to put them into practice. However, literature 
data indicate that despite numerous analyses, a clear-cut 
criterion has not yet been developed, taking into account 
the variability and interactions between random variables 

included in the models (number and quality of wastewater, 
atmospheric conditions), which would make it possible to 
identify problems causing activated sludge bulking. In pro-
cess models (intended to determine BOD5, COD, TN, TP on 
effluent from the treatment plant and to control the process 
flow in individual reactor chambers), there is a significant 
impact on the quality of wastewater effluent from the WWTP 
and on the performance parameters of the biological reac-
tor (SVI, mixed liquor suspended solids, etc.) induced by 
the indicators of wastewater quality at the inlet. Currently, 
the parameters of activated sludge chambers are monitored 
on-line, and the quality of wastewater is usually measured in 
accordance with the applicable regulations, that is, periodi-
cally. There are a number of wastewater treatment plants on 
which automatic wastewater quality measurement devices 
are also installed, but they need to be calibrated from time 
to time and they are relatively often damaged. However, this 
approach is costly and does not provide 100% data continuity 
in the measurement series. Therefore, it is necessary to search 
for new solutions allowing for the implementation of process 
models when there are cases of discontinuities in time series 
with measurements of wastewater quality indicators.

Taking this into account, the paper presents an innovative 
mathematical model for prognosis and control of reliability 
of WWTP performance with respect to sedimentation of acti-
vated sludge and removal of C, N and P compounds, taking 
into account discontinuities in wastewater quality measure-
ments. The analysis of the processes under consideration in 
the biological reactor was based on reliability factors. In addi-
tion, the paper attempts to determine an universal parameter 
allowing for optimal selection of the reactor control strategy 
and identification of problems with sludge bulking on the 
basis of variability and interaction between random variables 
that force values of settings in the reactor.

2. Object of investigation

The analysis was conducted at the WWTP with a nom-
inal capacity of 72,000 m3/d, located in the southern part of 
Poland on the outskirts of the city of Kielce. Its catchment 
area covers the area of the city and surrounding towns and 
villages, from which the wastewater inflows to the WWTP. 
The wastewater is mechanically treated on the bar screen (1) 
and in the aerated grit chamber (2) and then discharged to 
the primary settling tanks (4) from which it flows to the bio-
logical part (Fig. 1). Biological reactors consist of separated 
pre-denitrification (5), dephosphatation (6), denitrification (7) 
and nitrification (8) chambers, in which organic pollutants 

 
Fig. 1. Diagram of the process line for wastewater treatment: 1 – bar screen, 2 – aerated grit chamber, 3 – main pumping station, 
4 – primary settling tank, 5 – separated pre-denitrification reactor, 6 – dephosphatation reactor, 7 – denitrification reactor, 8 – nitrification 
reactor, 9 – secondary settler, 10 – external recirculation, 11 – internal recirculation.



145B. Szeląg et al. / Desalination and Water Treatment 140 (2019) 143–154

and nitrogen and phosphorus compounds are removed. After 
biological treatment, the wastewater flows to four secondary 
settlers (9), from where it flows to the Bobrza River. 

During the summer period, phosphorus is mainly 
removed from wastewater using the biological method 
without chemical support. Only in wet periods, which may 
cause disturbances in the functioning of the activated sludge 
chambers, occasional dosing of coagulant is expected. On the 
other hand, in winter, due to the lower temperature and slower 
reactions of biochemical changes, the process of phosphorus 
removal is supported chemically – a coagulant in the form 
of iron compounds is injected. At the same time, problems 
with sedimentation of activated sludge usually occur at this 
time – the SVI value is then greater than 150 cm3/g, which 
indicates the sludge bulking. In order to prevent this, the 
settings in the biological reactor need to be controlled, which 
is difficult without adequate simulation calculations. Hence 
the need to develop mathematical models that enable moni-
toring and correcting of sedimentation capabilities.

3. Methodology used

In the paper, a mathematical model was developed, 
allowing for continuous simulation and correction of 

sedimentation capacity of activated sludge and control of 
the process of nutrient removal in case of discontinuity of 
measurements concerning wastewater quality indicators. 
The calculation scheme of the developed algorithm is pre-
sented in Fig. 2. This method is based on the evaluation of the 
course of two processes – sedimentation of activated sludge 
and removal of organic and biogenic compounds measured 
by BOD5, COD, TN, TP indices. In the process of wastewater 
treatment, one of the important parameters informing about 
the correctness of the process of reduction of C, N and P is 
the value of food to mass ratio (F/M) of the activated sludge. 
The model development methodology provides for the use of 
data collected at the wastewater treatment plant in terms of 
quantity, quality of wastewater and performance parameters 
of the biological reactor to develop a model for forecasting 
sludge sedimentation and wastewater quality. Sedimentation 
forecast was based on the classification model [12,13], because 
despite a smaller number of explanatory variables included 
in such models in comparison with regression models, they 
are physically interpreted and may be used as the basis for 
control of settings in a biological reactor. An interesting solu-
tion is also models developed on the basis of fuzzy logic, in 
which determined dependencies can be interpreted without 
the need to implement complex algorithms [10]. In order to 

 
Fig. 2. Algorithm for model setting for simulation and control of activated sludge sedimentation.



B. Szeląg et al. / Desalination and Water Treatment 140 (2019) 143–154146

ensure continuity of data on wastewater quality in case of 
lack of measurements of indicators due to, for example, fail-
ure of analyzers, it is envisaged to use data mining methods 
for their forecasting. For the selection of settings, a developed 
mathematical model is selected for which the determined 
mean absolute error (MAE) and mean relative error (MAPE) 
values are minimal.

The reliability of the plant’s operation analyzed on the 
basis of evaluation of the course of the processes of C, N and 
P removal and of sludge sedimentation, was evaluated using 
the reliability coefficient (COR), described in detail below. 
On the basis of the obtained models for the forecast of sludge 
sedimentation and wastewater quality, the probability of 
exceeding the SVI (p) using Eq. (3) is calculated and, on this 
basis, the reliability coefficients CORSVI and CORF/M are com-
puted. Appropriate settings values for the biological reactor 
will be determined on the basis of the determined reliability 
coefficient values and the developed control strategy.

4. Logistic regression

In the developed methodology for simulation of sludge 
sedimentation process, the logistic regression classification 
model was used, which generates values from the range of 
0–1 as the results of calculations, thus enabling determination 
of the probability of exceeding the threshold of a tested vari-
able, for example, SVI. This method has already been used 
in medicine and social sciences and for modelling the sedi-
mentation of activated sludge, but the resulting dependen-
cies did not allow for control of the operational parameters 
of the biological reactor. Bayo et al. [11] demonstrated the 
seasonal nature of sedimentation changes. Bezak-Mazur et 
al. [12] confirmed the differentiated effect of filamentous bac-
teria on the sedimentation capacity of the activated sludge. 
Szeląg and Siwicki [13] omitted in their studies that in some 
cases at the exploitation stage there is a need to dose chemi-
cals in order to improve the settling of activated sludge flocs. 
Logistic regression used in the calculations done is a special 
case of generalized model of linear form:

g X X X Xk kµ α α α α α( ) = + + + +…+⋅ ⋅ ⋅ ⋅0 1 1 2 2 3 3  (1)

where g(μ) – so called binding function describing the rela-
tionship between the mean value of the variable explained 
μ = E(Y|X1 = x1, X2 = x2, Xk = xk) and the linear combination 
of predictors: α0 – free coefficient; α1, α2,… αk – regression 
coefficients, xi – dependent variables (predictors): wastewater 
inflow (Q), wastewater quality indicators (BOD5/TN, BOD5/
TP, LN-NH4 – load ammonium nitrogen), activity indicators of 
activated sludge chambers (temperature – Tsl, oxygen con-
centration – DO, mixed liquor suspended solids – MLSS, 
amount of dosed mPIX coagulant).

In the model under consideration, a binding function 
called logit is described by the equation:

g p p p
p

( ) = ( ) =
−









logit ln

1  (2)

where p = μ = P(Y|X1 = x1, X2 = x2, X3 = x3, Xk = xk).

Based on Eqs. (1) and (2), a new logit model form results:

p P Y X x X x X x
x

k k
i

k

i i

i

= = = = … =( ) =
+( )

+ +

⋅
=

=

∑
1

1
1 1 2 2

0 1

0 1

| , , ,
exp

exp

α α

α
kk

i ix∑ ⋅( )α

 (3)